
Water Treatment and 
Purification 

DISCLAIMER: 
All course materials available on this website are not to be construed as a representation or warranty on the part of Online-PDH, or other persons 
and/or organizations named herein. All course literature is for reference purposes only, and should not be used as a substitute for competent, 
professional engineering council. Use or application of any information herein, should be done so at the discretion of a licensed professional 
engineer in that given field of expertise. Any person(s) making use of this information, herein, does so at their own risk and assumes any and all 
liabilities arising therefrom. 

Copyright © 2009 Online-PDH - All Rights Reserved 
[...]
condenser section, where it condenses, giving up its latent heat and causing more 
steam to form in the evaporator. This steam is then compressed and the cycle repeated. 
The use of combination evaporator-condenser with a steam compressor creates a 
closed heat cycle, permitting the continued reuse of the latent heat of vaporization. The 
compressor is driven by a gasoline or diesel water-cooled engine. 
Figure 5-11 shows the operation of a simple thermocompression distillation unit. Cold 
raw water flows through heat exchangers, where it is heated almost to boiling by the 
outgoing streams of distillate and brine and by water from the engine that drives the 
compressor. The hot raw water flows into the evaporator-condenser and is changed to 
steam by the steam condensing in the tubes. This involves the transfer of latent heat. 
The steam in the evaporator is drawn into the compressor, where it is compressed and 
its temperature is raised (from 212°F to 222°F). The compressed steam flows back 
through the coils in the evaporator-condenser, where it transfers its latent heat through 
the walls of the coil into the water in the evaporator section. This transfer of latent heat 
causes the steam to condense in the coils and changes the water in the evaporator into 
steam. This cycle will continue as long as the compressor runs. 

5.1.2 Installation 
At permanent naval activities, the installation of distillation equipment will be designed 
by engineers, and improvements to the system can be made over a long period of time. 
In the tactical field environment, it will be the Utilitiesman supervisor who must consider 
various factors for the installation of distillation equipment. These factors are as follows: 

• Potable water demand 

• Site location 

• Site drainage 

• Security 

• Fire protection 

Figure 5-11 — Flow diagram-thermocompression distillation. 

NAVEDTRA 14259A 5-32




The demand for potable water will determine the number of distillation units, the need 
for storage facilities, operating hours, and so forth. You must determine the population 
you will be serving. Keep in mind that your water point may supply many units in an 
area, not just your organization. 
The site location for distillation equipment must be upstream of any source of 
contamination. You must consider ocean currents that may change with wind direction, 
weather conditions, the season of the year, or tidal action. It is not efficient use of 
personnel or equipment if you have to relocate because the wind changed direction. 
The site must also be relatively flat with a gradual slope toward the ocean. You also 
must allow for maximum tidal action. In many areas, the tide may rise and fall several 
feet, depending on the season of the year. Build low platforms to keep your equipment 
out of the sand and to allow air to circulate underneath tanks to prevent rot. These 
platforms also prevent punctures of the storage tanks by sharp objects and provide a 
stable working area for operating personnel. 
The importance of providing adequate drainage at any water point cannot be 
overemphasized. Wastewater from filters, leakage from tanks, and spillage from 
distribution points can render a water point inoperable as well as create an unsanitary 
condition. 
Your water point may or may not be located in the vicinity of friendly forces. Denying the 
enemy information about your water point by using overhead concealment and 
camouflage may be as necessary as guarding against ground attacks and sabotage 
with a defensive plan. Any adverse effect, from thirst to disease, that the enemy can 
have on a water point will affect the well-being of the force using it. It will be considered 
in the plans of the enemy. 
Distillation equipment cannot produce water quickly enough to be used for fire 
protection. Do not permit your treated water to be used for this purpose except in 
extreme emergencies. Raw water should be used whenever possible. 

5.2.0 Reverse Osmosis 
The use of reverse osmosis water purification equipment by the military has produced 
potable water from the sources available in a combat field environment. The reverse 
osmosis water purification unit (ROWPU) is capable of treating freshwater, brackish 
water, and seawater. Additionally, the unit is capable of treating water contaminated 
with chemical, biological, and radiological warfare agents. When using the unit to treat 
water contaminated by CBR agents, you must use the equipment in conjunction with 
auxiliary ion exchange and carbon adsorption units. 
The ROWPU used by the NCF is capable of producing 600 gph of product water from 
freshwater sources and 400 gph of product water from seawater at 70°F. The rate of 
water production in the ROWPU depends upon the operating pressure, normally 350 to 
550 psig for freshwater and 750 to 950 psig for seawater. Temperature affects the rate 
of flow. Cold water decreases the flow, while warm water increases the flow. 

NOTE 
Maximum operating water temperature of the ROWPU feed water is 120°F. Water 
temperatures above this figure may damage the membranes within the reverse osmosis 
modules. 
Reverse osmosis (RO) is a purification process in which filtered water is pumped 
through a semi-permeable membrane under great pressure. The membrane allows 
product water to pass through while rejecting impurities, both dissolved and suspended. 
NAVEDTRA 14259A 5-33



You must use an extremely high pressure for a useful volume of water to pass through 
a unit membrane. The RO process is shown in Figure 5-12. Reverse osmosis may 
appear to be nothing more than a filtering process, but there are distinct differences. In 
filtration, the entire liquid stream flows through the porous filter medium and no chemical 
changes take place between the feed and the filtrate. In RO, the feed flows parallel to 
the semi-permeable membrane with a 
fraction of it passing through a given 
membrane area; dissolved ionic and 
organic substances are rejected by the 
membrane and, in this case, drained off 
as a brine. 
The following explanation is the flow 
process through the 600 gph ROWPU. As 
you read through this section, refer to the 
flow diagram in Figure 5-13. Water is 
delivered to the ROWPU through the raw 
water pump. Upon entering the unit, it 
goes through the multimedia filter. This 
filter removes small and large solids. 
From the multimedia filter, the water is 
picked up by the booster pump that 
pushes the water through the cartridge 
filter. The cartridge filter takes out 
suspended solids that passed through the 
multimedia filter. From the cartridge filter, 
the water is picked up by the RO pump that pushes the water under high pressure 
through the pulse dampener and into the RO elements. The RO elements remove 
dissolved minerals and other bacteria that passed through the filters. The product water 
leaving the last element receives enough chlorine to kill any remaining bacteria. 

Figure 5-12 — Reverse osmosis 
process. 

Figure 5-13 — Water flow through the 600 gph ROWPU. 

NAVEDTRA 14259A 5-34





5.3.0 Filtration 
Filtration consists of passing the water through some porous material to remove the 
suspended impurities. Filtration is one of the oldest and simplest procedures known to 
man for removing suspended matter from water and other fluids. 
It is a common misconception that filtration removes suspended solids by a simple 
straining process, whereby particles too large to pass through openings in the filter 
media are retained on the media. The mechanism involved in removing suspended 
solids by filtration is very complex. While straining is important at the filter media 
surface, most solid removal in deep granular filters occurs within the filter bed. 
Flocculation and sedimentation in the pore spaces between filter media particles are 
important removal mechanisms that are also used for the absorption of particles onto 
the filter media surfaces. Additional straining between media particles within the filter 
also contributes to overall solids removal. 
The simplest form of water filter is the sand filter. 
This filter resembles a small reservoir, whose 
bottom is a bed of filter sand that rests on a bed of 
well-graded aggregate, with the largest size 
aggregate being at the bottom. An underdrain 
system of tile or brick is provided beneath the 
gravel to collect the water from the filter area. The 
underdrain system consists of a header or main 
conduit extending across the filter bed. Means are 
provided for regulating the flow of water out of the 
filter through this header and also for controlling 
the rate of flow onto the filter. This allows the filter 
to be operated at controlled rates that should not 
exceed 3.0 gph per square foot of filter area. An 
average filter bed consists of about 12 to 20 inches 
of gravel and 20 to 40 inches of sand. The depth of 
water over the sand bed varies from 3 to 5 feet. 
The cartridge filter basically comes in two types of 
cartridge filtration: (1) depth filtration, where solid 
particles become trapped within the filter medium; 
and (2) surface filtration, where solid particles form 
a cake on the surface of the filter medium. Wound 
fiber cartridges function primarily as depth filters  
are the standard cartridge used in the 600 gph 
ROWPU. (See cartridge filter in Figure 5-14, Frame 
1) The most effective filtration system ever devised 
and one of the most effective portable systems in 
existence is the diatomite filter unit. 
In the diatomite filter (Figure 5-14, Frame 2), water is 
passed through a layer of diatomaceous silica (also 
called diatomaceous earth). It consists of skeletal 
remains of minute algae (diatoms) found in marine 
deposits that have lifted above sea level. 
The diatomite filter accomplishes highly efficient 
filtration. Properly operated diatomite filters are 
capable of removing amoebic cysts, the cercariae 

Figure 5-14 — Types of 
cartridge filters. 

NAVEDTRA 14259A 5-35




of schistosomes, and approximately 90 percent of the bacteria from coagulated and 
settled water. They also produce water with less than one unit of turbidity. 
Before filtering, water is normally pretreated by passing it through sedimentation basins 
or holding tanks. This process removes heavier suspended solids that may cause rapid 
clogging of the filter. This water is brought onto the filters as the next step in the 
purification process. This water contains very finely divided, suspended matter, such as 
minute particles of floc, clay, and mud that have not settled, and bacteria and 
microscopic organisms that have not been removed by sedimentation. The purpose of 
the filter is to remove this suspended matter and give the water a clear, sparkling, and 
attractive appearance. 
There are basically three types of filters. These are slow sand filters, rapid sand filters, 
and pressure filters. 
Slow sand filters contain fine-grain sand and have low filtration rates. They are usually 
used when coagulation is not included in the treatment process. Their capacity is about 
2 to 10 million gallons per day (mgd) per acre of filter surface. Use of slow sand filters 
has been practically discontinued because of their high cost per unit of capacity and the 
labor required to clean them. Rapid sand filters are now universally used in modern 
water treatment plants. There are two types: gravity and pressure. Gravity filters (Figure 
5-15, Frame 1) are essentially open-top, rectangular concrete boxes about 10 feet deep. 
An underdrain system at the bottom is covered by gravel, which, in turn, supports a 24- 
to 30-inch layer of fine filter sand (Figure 5-15, Frame 2). Gravity filters are usually 
designed to filter about 2 gpm per square foot of filter-bed area. However, in an 
emergency, up to 4 gpm per square foot can be obtained if prior treatment by 
flocculation and sedimentation produces very low turbidity and pre-chlorination and 
post-chlorination or both are effectively disinfecting the water. Approval must be 
obtained from the major command to operate filters at rates in excess of 2 gpm per 
square foot. Pressure filters (Figure 5-16) have the filter bed enclosed in a pressure 
vessel. Water is either pumped into the vessel and forced through the filter or is drawn 
into the vessel and through the filter by a pump. The diatomite filter is classified as a 
pressure filter. 

Figure 9-15 — Types of gravity filters. 
NAVEDTRA 14259A 5-36




 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

5.4.0 Disinfection 
Besides coagulation, sedimentation, and filtration, water must undergo an additional 
treatment step: disinfection. This is necessary because no combination of the other 
three steps can be relied upon to remove all disease-producing organisms from water 
and because there is a danger of recontamination during handling before consumption. 
Residual disinfection using chlorination is the final step in all water treatment processes 
(including distillation). Under emergency or field conditions, water may be disinfected 
with iodine or by boiling. 
The most satisfactory means of water disinfection and provision of a residual is by use 
of a chemical disinfectant. The efficiency of the disinfection process is dependent upon 
numerous factors. These factors include the chemical used, the contact time, the type 
and concentration of microorganisms, the pH and temperature of the water, the 
presence of interfering substances, and the degree of protection afforded organisms 
from the disinfecting solution by materials in which they are imbedded. Various 
concentrations of disinfectant are required, depending upon the local environmental 
conditions and the amount of particle removal effected. 
Chlorine is the most commonly used chemical for disinfection of water. It is used in field 
water supply in the form of calcium hypochlorite, a standard item in the supply system 
(commercially known as HTH powder). When the calcium hypochlorite is dissolved, the 
chlorine goes into solution and a calcium carbonate sludge settles out. The chlorine is 
present in the solution as hypochlorous acid or hypochlorite ion (depending on the pH). 
Both forms are powerful oxidizing substances. The chlorine available in either form 
rapidly oxidizes the organic and inorganic matter, including the bacteria in the water. In 

Figure 5-16 — Pressure-type water filter. 

NAVEDTRA 14259A 5-37




this reaction, the chlorine is converted to chloride and is no longer available as a 
disinfectant. The organic matter, along with material such as iron and manganese, 
consumes the chlorine. The use of chlorine makes it possible to introduce an accurately 
measured dosage to ensure the destruction of disease-producing organisms and 
provide a readily measured residual to safeguard against recontamination during further 
handling. 
Chlorine dosage is the amount of chlorine added to water to satisfy the chlorine demand 
as well as to provide a residual after a specified time. The amount required to disinfect 
water varies with the organic content and pH value of the water, the temperature, the 
time of contact, and the chlorine residual required. The dosage is usually stated in terms 
of parts per million (ppm) or milligrams per liter (mg/l). 
The chlorine demand of water is the difference between the quantity of chlorine applied 
in water treatment and the total available residual chlorine present at the end of a 
specified contact period. The chlorine demand is dependent upon the nature and the 
quantity of chlorine-consuming agents present and the pH value and temperature of the 
water. (High pH and low temperatures retard disinfection by chlorination.) For 
comparative purposes, it is imperative that all test conditions be stated. The smallest 
amount of residual chlorine considered to be significant is 0.1 ppm. The relationship of 
the demand to the length of the contact period is discussed below. 
Some of the chlorine-consuming agents in the water are nonpathogenic (nondisease-